

Family Owned and Community Focused for Over 100 Years

We have been taking care of Springfield and the surrounding areas since 1910. That's a long time, and for us, it's time well spent. From day one, our family owned pharmacies have focused on serving our community by providing affordable, high-quality prescription drugs and trustworthy advice to families throughout Clark County. And as independent community pharmacies like ours become increasingly rare throughout the healthcare industry, we're proud to say

that we keep expanding our product offerings and patient services to give our friends and neighbors the kind of personalized pharmacy experiences they can't find at the big chain pharmacies. With three convenient locations across Springfield, free delivery services, and online prescription refills, we're your hometown choice for pharmacy care that fits your life.

ALLERGIES, COUGH, COLD

Benzonatate 100mg #14
Loratadine 10mg

ANTIBIOTICS

Amoxicillin 125/5ml 100ml
Amoxicillin 125/5ml 150ml
Amoxicillin 125/5ml 80ml
Amoxicillin 200/5ml 100ml
Amoxicillin 200/5ml 50ml
Amoxicillin 200/5ml 75ml
Amoxicillin 250/5ml 100ml
Amoxicillin 250/5ml 150ml
Amoxicillin 250/5ml 80ml
Amoxicillin 250mg #30
Amoxicillin 400/5ml 100ml
Amoxicillin 400/5ml 50ml
Amoxicillin 400/5ml 75ml
Amoxicillin 500 #30
Cephalexin 250mg #40
Cephalexin 500mg #40
Ciprofloxacin 250mg #20
Ciprofloxacin 500mg #20
Penicillin VK 125/5ml 100ml
Penicillin VK 125/5ml 200ml
Penicillin VK 250/5ml 100ml
Penicillin VK 250mg #28
Promethazine DM Syrup 120ml
SMZ/TMP 400/80mg #28
SMZ/TMP DS 800/160 #20
SMZTMP 200/40 suspension 120ml
Tetracycline 250mg #60
Tetracycline 500mg cap #60

ASTHMA

Albuterol 0.083%
Albuterol 0.5%
Albuterol 2mg #90
Albuterol 4mg #60
Albuterol syrup 120ml
Ipratropium Neb solution #75

BLOOD PRESSURE & HEART

Amiloride/HCTZ 5/50 #30
Atenolol 100mg #30
Atenolol 25mg #30
Atenolol 50mg #30
Atenolol/Chlorthalidone 100/25 #30
Atenolol/Chlorthalidone 50/25 #30
Benazepril 10mg #30
Benazepril 20mg #30
Benazepril 40mg #30
Benazepril 5mg #30
Bisoprolol HCTZ 10/6.25 #30
Bisoprolol HCTZ 10/6.25 #30
Bisoprolol HCTZ 2.5/25 #30
Bisoprolol HCTZ 5/6.25 #30
Bumetanide 0.5mg #30
Bumetanide 10mg #30
Carvedilol 25 mg #60
Carvedilol 3.125mg #60
Carvedilol 12.5mg #60
Carvedilol 6.25mg #60
Clonidine 0.1mg #30
Clonidine 0.2mg #30
Diltiazem 120mg #30

Diltiazem 30mg #60
Diltiazem 60mg #60
Diltiazem 90mg #60
Doxazosin 1mg #30
Doxazosin 2mg #30
Doxazosin 4mg #30
Doxazosin 8mg #30
Doxycycline 100mg #20
Doxycycline 50mg #30
Enalapril 10mg #30
Enalapril 2.5mg #30
Enalapril 20mg #30
Enalapril 5mg #30
Enalapril/HCTZ 5/12.5 #30
Furosemide 20mg #30
Furosemide 40mg #30
Furosemide 80mg #30
Guanfacine 1mg #30
HCTZ 12.5mg cap #30
HCTZ 25mg tab #30
HCTZ 50mg tab #30
Hydralazine 10mg #30
Hydralazine 25mg #30
Indapamide 1.25mg #30
Indapamide 2.5mg #30
Isosorbide Mono 30mg ER #30
Isosorbide Mono 60mg ER #30
Lisinopril 2.5mg #30
Lisinopril 5mg #30
Lisinopril 10mg #30
Lisinopril 20mg #30
Lisinopril HCTZ 10/12.5 #30
Lisinopril HCTZ 20/12.5 #30
Lisinopril/HCTZ 20/25mg #30
Methyldopa 250mg #60
Methyldopa 500mg #30
Metoprolol Tartate 100mg #60
Metoprolol Tartate 25mg #60
Metoprolol Tartate 50mg #60

**BLOOD PRESSURE
& HEART CONTINUED**

Nadolol 20mg #30
Nadolol 40mg #30
Prazosin HCL 1mg #30
Prazosin HCL 2mg #30
Prazosin HCL 5mg #30
Propranolol 10mg #60
Propranolol 20mg #60
Propranolol 40mg #60
Propranolol 80mg #60
Sotalol HCL 80mg #30
Spironolactone 25mg #30
Terazosin 10mg #30
Terazosin 1mg #30
Terazosin 2mg #30
Terazosin 5mg #30
Triamterene/HCTZ 75/50mg Tab #30
Verapamil 80mg #30
Verapamil 120mg #30
Warfarin 1mg,2mg,2.5mg,3mg,4mg,
5mg,6mg,7.5mg & 10mg #30

CHOLESTEROL

Lovastatin 10mg #30
Lovastatin 20mg #30

DIABETIC MEDICATIONS

Chlorpropamide 100mg #30
Glimepiride 1mg tab #30
Glimepiride 2mg tab #30
Glimepiride 4mg tab #30
Glipizide 5mg #30
Glipizide 10mg #30
Glyburide 2.5mg #30
Glyburide 5mg #30
Glyburide Micro 3mg #30
Glyburide Micro 6mg #30
Metformin 1000mg #60
Metformin 500mg #60
Metformin 850mg #60
Metformin ER 500mg #60

EAR ANALGESIC

Antipyrine/Benzocaine Otic 10ml

FAMILY PLANNING ITEMS \$9

Clomiphene Cit 50mg Tab #5 \$9.00
Sprintec 28 day #28
Tri-Sprintec 28 day #28

FUNGAL INFECTIONS

Fluconazole 150mg #1
Nystatin Cream 15gm
Nystatin Cream 30gm
Nystatin/Triam Oint 15gm
Nystatin/Triam Cream 15gm
Nystatin/Triam Cream 30gm
Terbanafine 250mg #30

GASTROINTESTINAL

Belladonna Alkaloid/PB #60
Cimetidine 800mg #30
Cytra2 Solution 180ml
Dicyclomine 10mg #90
Dicyclomine 20mg #60
Famotadine 20mg #60
Laculose syrup 237mg
Metoclopramide 10mg #60
Metoclopramide syrup 60ml
Promethazine 25mg Tab #12
Promethazine Plain syrup 180ml
Ranitidine 150mg tab #60
Ranitidine 300mg tab #30

GLAUCOMA/EYE CARE

Erythromycin Opth Oint. 4gm
Gentamicin 0.3% Opth Soln. 5ml
Levobunolol 0.5% Opth Sol. 5ml
Pilocarpine 1%ophth solution 15ml
Pilocarpine 2%ophth solution 15ml
Polymyxin Sulf/TMP solution 10ml
Sulfaset sodium 10% ophth sol
15ml
Timolol maleate 0.25% ophth
sol.5ml
Timolol maleate 0.5% ophth sol.5ml
Tobramycin 0.3% Opth. Sol. 5ml

MENTAL HEALTH

Amitriptyline 10mg, 25mg, 50mg,
75mg, 100mg #30
BENZOTROPINE 2mg #30
Buspirone 10mg #60
Buspirone 5mg #60
Carbamazepine 200mg #60
Citalopram 20mg #30
Citalopram 40mg #30
Fluoxetine 10mg cap #30
Fluoxetine 10mg tablet #30
Fluoxetine 20mg cap #30
Fluoxetine 40mg #30
Use Fluoxetine 20mg #60
Fluphenazine 1mg #30
Haloperidol 0.5mg #30
Haloperidol 1mg #30
Haloperidol 2mg #30
Haloperidol 5mg 30
Lithium Carbonate 300mg #90
Nortriptyline 10mg #30
Nortriptyline 25mg #30
Paroxetine 10mg #30
Paroxetine 20mg #30
Prochlorperazine 10mg #30
Sertraline 25mg tab #30
Sertraline 50mg tab #30
Sertraline 100mg tab #30
Thioridazine 25mg cap #30
Thioridazine 50mg tab #30
Thiothixene 2mg #30
Trazodone 50mg #30
Trazodone 100mg #30
Trazadone 150mg #30
Trihexyphenidyl 2mg #60

PAIN AND INFLAMMATION

Allopurinol 300mg #30
Allopurinol 100mg #30
Baclofen 10mg #30
Cyclobenzprine 10mg #30
Cyclobenzprine 5mg #30
Dexamethasone 0.5mg #30
Dexamethasone 0.75mg #12
Dexamethasone 4mg #6
Diclofenac 75mg DR #60
Ibuprofen 100/5ml suspension 120ml
Ibuprofen 400mg #90
Ibuprofen 600mg #60
Ibuprofen 800mg #30
Indomethacin 25mg cap #60
Meloxicam 15mg #30
Meloxicam 7.5mg #60
Naproxen 375mg #60
Naproxen 500mg #60

SKIN CONDITIONS

Fluocinolone 0.05%cream 15gm
Fluocinolone 0.05%cream 30gm
Gentamicin 0.1% cream 15gm
Gentamicin 0.1% ointment 15gm
Hydrocortisone 1% cream 30gm
Hydrocortisone 2.5% cream 30gm
Hydrocortisone AC 25mg supps #12
SSD Cream 50gm
Triamcinolone 0.025 %cream 15gm
Triamcinolone 0.025% cream 80gm
Triamcinolone 0.1% cream 15gm
Triamcinolone 0.1% cream 80gm
Triamcinolone 0.1% ointment 15gm
Triamcinolone 0.1% ointment 80gm
Triamcinolone 0.5% cream 15gm

VIRAL INFECTION

Acyclovir 200mg #30

**VITAMINS &
NUTRITIONAL HEALTH**

Folic Acid 1mg #30
Mag Oxide 400mg #30
Mag 64 #60
Potassium Chloride 10% liq. 473ml
Prenatal RX #30

WOMEN'S HEALTH

Alendronate 35mg #4 \$9.00
Alendronate 75mg #4 \$9.00
Estradiol 0.5mg #30
Estradiol 1mg #30
Estradiol 2mg #30
Medroxyprogesterone AC 10mg #10
Medroxyprogesterone AC 2.5mg #30
Medroxyprogesterone AC 5mg #30
Tamoxifen 10mg tab #30 \$9.00
Tamoxifen 20mg tab #30 \$9.00

OTHER MEDICAL CONDITIONS

Chlorhexidine GLU 0.12% sol. 473ml
Isoniazid 300mg #30
Lidocaine 2% viscous sol. 100ml
Megestrol 20mg #30
Oxybutnin 5mg tabs #6
Phenazopyridine 100mg #6
Phenazopyridine 200mg #30
Prednisone 2.5mg tabs #30
Prednisone 5mg tabs #30
Prednisone 10mg tab #30
Prednisone 20mg tab #30